



SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

An ISO - 9001:2008 Certified Institute

TEST CERTIFICATE

000239313

Issued to :

ADODDITIVES TECHNOLOGIES PVT. LTD.
261, OKHLA INDUSTRIAL ESTATE
NEW DELHI - 110020

J.O.No. 204-184-2669
Reg.No. 1331015
Date 30-05-2012
GC-01 (REV-04)



Kind Attn: MR. T.K. CHAKRABORTY

Your Ref.No. -
Date 25.04.2012

Sample Particulars :

One sample described as Polycaroxylate based Admixture at- PLAST (SB) was received.

(The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH. The sample particular provided in the test certificate are based on declaration by the party.)
(Revised report of report no.237773 dt. 18.05.2012)

TEST RESULTS

S.No.	Test carried out	Test value
1.	Chloride ion content (% by mass) (as Cl)	0.2
2.	Dry material content (% by mass) (at 105±2°C)	42.7
3.	Ash Content (% by mass) (at 600±20°C)	2.5

Method of test :- IS: 9103-1999 Guidelines

D.O.R.: 25.04.2012
D.O.C.: 18-05-2012

OFFICE COPY

Broum S
AUTHORISED SIGNATORY
(EMPLOYEE CODE: 5265)